
H650IS-W-1
TORQUE 20-25 IN-LBSSCREW ON HAND TIGHT

TORQUE 96-120 IN-LBS

TORQUE 120-144 IN-LBS TORQUE 96-120 IN-LBS

TORQUE 45-55 IN-LBS

1

2

3

6

45

8

19

10

11

1312
14 17

21

22

23

24
25

REMOVE SCREW PRIOR TO INSTALLING
RETORQUE 60-70 IN-LBS

REMOVE SCREW PRIOR TO INSTALLING
RETORQUE 60-70 IN-LBS

TORQUE 20-25 IN-LBS 21

42

15
19

KEY
NO. DESCRIPTION PART NUMBER
1 TANK FUEL (7 GALLON) Z-GS-0795           
2 SHIELD HEAT D24273          
3 FRAME ASSY Z-D29417
4 HOSE FUEL Z-GS-0225         
5  COVER ENGINE GS-0676         
6  CLIP SNAP-IN FUEL LINE  GS-0763
8 ENGINE (Model#GX390K1VD2) -   
10  STRAP GROUND GS-0118         
11  ISOLATOR VIBRATION  GS-0033         
12   NUT HEX WIZ LOCK LG FLANGE SSF-8150       
13 WASHER LOCK EXTERNAL  SSN-1619-ZN     
14  SCREW CAP 5/16-18 X 7/8 D22311
15 ASSY GENERATOR    Z-D29419               
17  LUG GROUND  GS-0117           
19 SCREW HEX CAP 5/16-18UNC 95829230   
21  SCREW 10-24 X 9/16  SSF-553-1 
22  COVER END BLANK  GS-0077          
23 WASHER .875 OD .375 ID SSN-632
24  SCREW 1/4 - 20 X .75  91895680                  
25  CAP FUEL W/GAUGE GS-0863           
42  BAFFLE HEAT SHIELD GS-0792



10/04

H650IS-W-1 (cont’d)

29

30

31

REMOVE SCREW PRIOR TO INSTALLING
    RETORQUE TO 60-70 IN-LBS

34

35

24

3341

TORQUE 96-120 IN-LBS

47
49

37

51

50

KEY
NO. DESCRIPTION PART NUMBER         
24  SCREW 1/4 - 20 X .75  91895680         
29  CLAMP HOSE .301 ID   GS-0560          
30  UNION REDUCER 1/4 X 3/8 GS-0535           
31  CLAMP FUEL .50 GS-0227
33  FILTER FUEL GS-0459         
34 DRAIN COCK GROMMET GS-0446      
35 FUEL SHUTOFF VALVE GS-0437
37 ASSY PANEL H650     D29421                 
41  HOSE FUEL Z-GS-0225
47 SAFETY CABLE  GS-0869
49 WASHER FLAT 11/16 OD X 11  SS-6506-CD
50 SCREW .313-18X.50 HEX CAP SSF-549   
51 WASHER .339/.344 ID 1 1/2 SSN-1014-ZN      



H650IS-W-1 (cont’d)

KEY
NO. DESCRIPTION PART NUMBER
37  WIRE HARNESS D29422
38         SNAP BUSHING GS-0199

1.50

4

3

2

1

SEE VIEW "A"

INSTALL WIRE TIE TO END OF 37 AFTER 
37 IS INSERTED THROUGH 40

TO PANEL COVER ROUTED THROUGH
COVER CLAMPING MECHANISM

37

VIEW "A"

38



10/04

H650IS-W-1 (cont’d)

KEY
NO. PART NUMBER DESCRIPTION
1  D27806          PANEL CONTROL 
2  D26112        COVER PANEL FULL          
3  SSF-3156         SCREW, 10-9X.50 PLASTITE 
4  SSF-583          SCREW #6-32 x .5 TORX     
5  SSF-584          NUT SPEED #6-32 
6 D29422 ASSY, WIRE HARNESS
6-1  GS-0445          RECEPTACLE 4 PRONG TWIST   
6-2  GS-0021         RECEPTACLE 3 PRONG TWIST        
6-3  GS-0644          RECEPTACLE GFCI120V
6-9  Z-D20573          BREAKER CIRCUIT 25 AMP
6-10  Z-D21508          BREAKER CIRCUIT 20 AMP
6-11 Z-GS-0681          BREAKER CIRCUIT 10 AMP
7 D26113 CLAMP, MOLDED STRESS RELIEF
9  GS-0663          ASSY, BOARD CIRCUIT IDLE CONTROL 
10  SSF-595          NUT, HEX JAM 7/16          
11  Z-GS-0728          ASSY, BINDING POST         
12  GS-0735          METER HOUR
15  GS-0835          ASSY, RESISTOR DC
16 D27260          SWITCH IDLE CONTROL                     
17 D27808       SWITCH FULL POWER         

Not Shown
D29463 Operators Manual
D29464 Parts Manual
GS-0525  Engine Manual

INSERT RED WIRE RING
TERMINAL FROM 6 AS SHOWNINSERT BLACK WIRE RING 

TERMINAL FROM 6 AS SHOWN

DOES NOT INCLUDE 15

SNAP INTO HOLES IN 2

INSERT CLAMP INTO GROOVES AS SHOWN
BEFORE ATTACHING PANEL TO PANEL COVER

HOURS
ORIENT TO READ AS SHOWN

ATTACH SPEED CLIPS PRIOR 
TO ASSEMBLY OF DEVICES 
TO FACE PLATE

WIRE HARNESS TO BE 
ROUTED THROUGH PANEL
COVER AS SHOWN LOWER
RIGHT THIS VIEW

11

12
6

6-11-6-10

6-16-2
6-9

6-10

6-3

15
9

7
2

5

1
10 4

3

RED KNOB (+)

4X TORQUE 5-10 IN-LBS

THESE CLIPS DO NOT SNAP ON THIS DEVICE
THEY ARE ON THE BACK SIDE OF DEVICE

16

17


